Citalopram in the Maintenance Treatment of Major Depressive Disorder

Sir: I read with interest the article by Franchini and colleagues¹ on citalopram in the maintenance treatment of major depressive disorder (MDD). The study showed that no relapse was observed in the 4-month continuation period, during which patients were maintained on citalopram, 40 mg/day. However, during the 24-month maintenance phase, the dose was reduced to 20 mg/day, and 50% of patients had a new recurrence. The study did not have a placebo or a control arm. The results seem to contradict previous findings on the long-term efficacy of citalopram. The most likely cause for the high rate of recurrence in the report by Franchini et al. is the reduction in the dose of citalopram during the maintenance phase.

Previous studies have compared full-dose versus half-dose pharmacotherapy in the maintenance treatment of recurrent depression. Frank and colleagues² reported that superior prophylaxis can be achieved with full-dose compared with half-dose maintenance treatment strategy; the mean survival time for the full-dose subjects was 135.17 weeks compared with 74.94 weeks for the half-dose subjects.

In fact, several studies have assessed the efficacy of cital pram in the continuation and maintenance treatment of MDD. In a 24-week study of 20 mg of citalopram, 40 mg of citalopram, and placebo in the prevention of relapse of major depression, Montgomery and colleagues³ found that both the citalopram 20- and 40-mg groups showed a significant advantage compared with placebo, both in relapses and in the survival analysis of time to relapse. Wade⁴ evaluated the effectiveness of citalopram in the prevention of depression recurrence in a long-term, placebo-controlled, randomized withdrawal study. A total of 427 patients with recurrent MDD received 6 to 9 weeks of acute open treatment with citalopram, flexible dose 20-60 mg/day. Responders received 16 weeks of continuation treatment at their established effective dose. Patients who continued to respond (N = 269) were randomly assigned to 48 weeks or longer of double-blind treatment with either continued citalopram or placebo. The time to recurrence of depression was found to be significantly longer in patients treated with citalopram compared with placebo (p < .0001). Kylsner and coworkers⁵ assessed the effectiveness of citalopram in the prevention of depression recurrence in 121 elderly patients. The study reported that the rate of depression recurrence was statistically significantly lower (p < .0001) in patients receiving citalopram maintenance therapy (16%, N = 19) compared with those receiving placebo (34%, N = 41). The difference was statistically significant at each dose level.

It is therefore suggested that the dose of antidepressant medication that leads to a satisfactory acute therapeutic response should be maintained during long-term treatment to prevent relapse or recurrence of depression.⁶ It is surprising to see that the same group that showed twice as many relapses in paroxetinetreated patients when the dose was reduced to half compared with patients kept on the same dose of paroxetine⁷ would then publish a study in which the dose was reduced to half during the maintenance phase without any control group. It is unclear what the authors would learn from a study that uses a substandard approach to the maintenance treatment of depression.

REFERENCES

- Franchini L, Zanardi R, Gasperini M, et al. Two-year maintenance treatment with citalopram, 20 mg, in unipolar subjects with high recurrence rate. J Clin Psychiatry 1999;60:861–865
- Frank E, Kupfer DJ, Perel JM, et al. Comparison of full-dose versus half-dose pharmacotherapy in the maintenance treatment of recurrent depression. J Affect Disord 1993;27:139–145
- Montgomery SA, Rasmussen JGC, Tanghoj P. A 24-week study of 20 mg citalopram, 40 mg citalopram, and placebo in the prevention of relapse of major depression. Int Clin Psychopharmacol 1993;8: 181–188
- 4. Wade AG. Prevention of depression recurrence with citalopram: results from a double-blind, placebo-controlled trial. In: New Research Program and Abstracts of the 152nd Annual Meeting of the American Psychiatric Association; May 20, 1999; Washington, DC. Abstract NR643:250
- Kylsner R, Pleidrup E, Hansen HL, et al. The effectiveness of citalopram in the prevention of depression recurrence in the elderly. In: New Research Abstracts of the 153rd Annual Meeting of the American Psychiatric Association; May 17, 2000; Chicago, Ill. Abstract NR472:186
- Frank E, Kupfer DJ, Perel JM, et al. Three-year outcomes for maintenance therapies in recurrent depression. Arch Gen Psychiatry 1990;47:1093-1099
- Franchini L, Gasperini M, Perez J, et at. Dose-response efficacy of paroxetine in preventing depressive recurrences: a randomized, double-blind study. J Clin Psychiatry 1998;59:229–232

Shamsah B. Sonawalla, M.D. Massachusetts General Hospital Boston, Massachusetts

Olanzapine, New-Onset Diabetes Mellitus, and Risk for Insulin Overdose

Sir: Olanzapine and clozapine are atypical antipsychotics with some similarities.¹ Kamran et al.² reported the first published case of new-onset diabetes mellitus associated with clozapine. Although causality is not established, a subsequent study of individuals with schizophrenia treated with clozapine for up to 5 years showed that 36.6% developed diabetes.³ We report a case that illustrates a similar dilemma with olanzapine.

Case report. Mr. A, a white man with no prior personal or family history of diabetes or other medical conditions, was diagnosed with schizoaffective disorder at age 18 years; he was treated unsuccessfully with thioridazine, haloperidol, fluphenazine, molindone, thiothixene, and low-dose risperidone. He was on olanzapine, 10 mg/day, for the next 3 years with poor com-

pliance. Six weeks after compliance was strictly monitored while he was receiving 20 mg/day of olanzapine, he continued to have residual psychosis but could not tolerate the higher dose of olanzapine due to sedation. Therefore, quetiapine, 25 mg/day, was added for 6 days in addition to continuation of valproate and clonazepam; however, due to continued psychotic symptoms and increasing agitation, hospitalization was required. At admission, his fasting blood glucose level was 417 mg/dL (normal range, 75–119 mg/dL) and his hemoglobin A_{1c} proportion was 11% (normal range, < 6%). Glucose levels were returned to within the normal range with administration of insulin, 38 U q.a.m. and 24 U q.p.m. (70/30 mixture of isophane insulin suspension and regular insulin). His body weight at admission was 98 kg (218 lb), an increase of less than 2 kg (4 lb) over 3 years. Olanzapine was discontinued, and he was stabilized on quetiapine, 100 mg/day, and haloperidol, 10 mg/day.

In the 2 weeks after discharge, the patient's blood glucose levels were monitored and remained stable. However, the patient became increasingly psychotic and overdosed on insulin in a suicide attempt; the patient had 1 previous suicide attempt by drug overdose in 1998. The family reported that prior to the attempt he had voiced passive suicidal thoughts due to increased burden posed by his medical status. Although the exact amount of insulin injected is unknown, the family found a completely empty insulin vial by the patient's bedside; the first measurable blood glucose level was 40 mg/dL, and he remained difficult to arouse. After medical stabilization, quetiapine, 200 mg/day, and haloperidol, 10 mg/day, were started, along with insulin at prior doses. Over the next 2 months, insulin requirements decreased significantly (10 U q.a.m. and 8 U q.p.m.). Two months later, haloperidol and quetiapine were discontinued, and he was restarted on olanzapine, 30 mg/day, at another facility. During olanzapine treatment, insulin had to be increased (20 U q.a.m. and 20 U q.p.m.) to maintain a glucose level within the normal range. Due to breakthrough psychosis, olanzapine was discontinued and risperidone was initiated and titrated to 15 mg/day. The insulin dose had to be lowered and eventually discontinued due to hypoglycemia. The patient's glucose levels are currently within normal range.

As with other recent cases,⁴ a subject with no known risk factors was incidentally diagnosed with diabetes while on olanzapine treatment. He did not have thyroid dysfunction or substance abuse. The possibility that other unknown variables (concomitant medications [especially valproate], genetic vulnerability, drug interactions, etc.) may have contributed to the onset of diabetes cannot be ruled out. However, there is good reason to suspect that diabetes was linked to olanzapine because it was diagnosed soon after monitored olanzapine therapy was begun and insulin requirements changed with olanzapine rechallenge and discontinuation. The role of quetiapine in the development of the diabetes cannot be ruled out, but seems less likely since the patient required less insulin during quetiapine treatment than during olanzapine treatment.

Although mechanisms are unknown, olanzapine may increase insulin resistance⁵ in vulnerable patients. While olanzapine may be uniquely effective in some patients, it can potentially add the morbidity of diabetes and the need for compliance with insulin, particularly difficult in psychotic patients. Our patient's suicide attempt occurred while he was not taking olanzapine, and we are not implying that his suicide was a side effect of olanzapine. However, in patients already struggling with chronic mental illness, the added morbidity of diabetes mellitus may potentially lead to suicidality, as it did in this case. Further, while our patient may have overdosed on any medication, the availability of insulin magnified the dangerousness. In addition, discontinuation of olanzapine in patients taking insulin may potentially lead to severe hypoglycemia. This may have happened in our patient and can happen in noncompliant subjects. Clinicians must be acutely aware of these risks. The decision to stop or continue olanzapine is a difficult one. Changing to another antipsychotic carries the risk of psychosis flare but also, in some cases, the potential to reverse diabetes. Our case highlights the need to balance these factors. The potential link between diabetes and olanzapine needs further study.

REFERENCES

- 1. Fulton B, Goa KL. Olanzapine: a review of its pharmacological properties and therapeutic efficacy in the management of schizophrenia and related psychoses. Drugs 1997;53:281–298
- Kamran A, Doraiswamy PM, Jane JL, et al. Severe hyperglycemia associated with high doses of clozapine [letter]. Am J Psychiatry 1994;151:1395
- Henderson DC, Cagliero E, Gray C, et al. Clozapine, diabetes mellitus, weight gain, and lipid abnormalities: a five-year naturalistic study. Am J Psychiatry 2000;157:975–981
- Liebzeit KA, Markowitz JS, Caley CF. New onset diabetes and atypical antipsychotics. Eur Neuropsychopharmacol 2001;11:25–32
- Melkersson KI, Hulting A-L, Brismar KE. Elevated levels of insulin, leptin, and blood lipids in olanzapine-treated patients with schizophrenia or related psychoses. J Clin Psychiatry 2000;61:742–749

Susan A. Van Meter, M.D. Heather Seaburg, Pharm.D. Beth McLendon, Pharm.D. P. Murali Doraiswamy, M.D. Duke University Medical Center Durham, North Carolina

A Pilot Double-Blind, Dose-Comparison Study of Risperidone in Drug-Naive, First-Episode Schizophrenia

Sir: The efficacy and safety of risperidone in patients with first-episode schizophrenia have been demonstrated in open trials^{1,2} and in controlled studies.³ However, the optimal dosing of risperidone for this population remains controversial. In the open trial by Kopala et al.,¹ low doses of 2 to 4 mg/day (N = 11) were associated with better outcome than high doses of 5 to 8 mg/day (N = 11). Another small-scale open trial² also reported similar findings. In the double-blind study by Emsley et al.,³ the mean final daily dose of risperidone was 6.1 mg (N = 99) and that of haloperidol, 5.6 mg (N = 84). In another study,⁴ the mean daily dose was 4.2 mg for risperidone (N = 16) and 4.0 mg for haloperidol (N = 19). Recommendations for both low (2-4) $mg/day)^5$ and higher $(4-8 mg/day)^{6,7}$ doses are found in the literature. Of note, the previous trials are of limited value because they did not include random assignment to fixed doses of risperidone.

We conducted a pilot double-blind, fixed-dose, 6-week study to compare the effectiveness of 2 risperidone doses (3 mg/day and 6 mg/day) for first-episode DSM-IV schizophrenia. Twentyfour drug-naive and newly hospitalized patients entered the trial. They were 18 to 45 years old and physically healthy and had a minimum score of 60 on the Positive and Negative Syndrome Scale (PANSS).⁸ After giving written informed consent, they were randomly assigned to either dose group. The dose was titrated to 3 or 6 mg/day over 1 week and kept unchanged during the following 5 weeks. One patient discontinued the trial on day 5 due to physical illness. The other 23 patients (8 women/ 15 men, mean \pm SD age = 30.8 \pm 9.4 years) completed at least 1 assessment (on day 7) after randomization. Of the 23 patients, 20 finished the 42-day trial and the other 3 ended on days 14 or 28 due to side effects or uncooperativeness. An intent-to-treat analysis was carried out for the 23 subjects, with the last observation carried forward.

At baseline, the mean ± SD PANSS scores in the low-dose and the high-dose groups were 88.9 ± 11.6 (N = 11) and 89.1 ± 13.2 (N = 12), respectively. On day 7, only 1 patient, in the high-dose group, achieved response (20% or more reduction in PANSS score). On day 14, there were approximately half as many responders in the low-dose versus the high-dose group: 27.3% versus 50.0% (3/11 vs. 6/12). On day 28, however, almost 50% more patients in the low-dose versus the high-dose group responded: 72.7% versus 50.0% (8/11 vs. 6/12). On day 42, the response rates in the 2 groups converged: 63.6% versus 66.7% (7/11 vs. 8/12) for the low- and high-dose groups, respectively. By Kaplan-Meier estimates, the median time to first response was 28 days for both groups. The low-dose group tended to have fewer extrapyramidal side effects (assessed using the Extrapyramidal Symptom Rating Scale⁹) and other adverse events (assessed using the UKU Side Effect Rating Scale¹⁰). At endpoint, 3 low-dose patients and 6 high-dose patients received p.o. benztropine, and 5 low-dose patients and 4 high-dose patients used p.o. lorazepam. Throughout the trial, 2 patients in the low-dose group and 1 in the high-dose group received i.m. lorazepam for agitation. No other drugs were coadministered.

Since the introduction of risperidone, it has been found that . rapid titration to 6 mg/day is inappropriate for many patients.¹¹ Several recent trials^{12,13} suggest that the optimum dose for chronic schizophrenia is 4 mg/day. To date, there is a paucity of evidence concerning the effectiveness of risperidone doses of 2 to 4 mg/day in first-episode patients^{1,2} or other populations.^{14,15} Love et al.¹⁵ reported that the inpatients they studied, regardless of diagnoses, were more likely to be discharged if they received 2 or 4 mg/day rather than 6 mg/day of risperidone. Caution should be exerted in interpreting the data, because it is possible that certain patients requiring higher doses might have been somewhat treatment resistant. Our recent study¹⁴ demonstrated an individualized dosing strategy for acutely exacerbated schizophrenia. Nearly 60% of the patients tolerated the 6-mg target dose of risperidone. For the other 40% of patients, reducing doses to a mean of 3.6 ± 0.9 mg to relieve side effects still yielded efficacy.14 However, those patients receiving lower doses also had fewer hospitalizations.¹⁴ It is thus vital to confirm the effects of doses lower than 4 mg/day with well-designed studies enrolling homogeneous populations. To our knowledge, this pilot study is the first one utilizing a double-blind, fixed-dose design in first-episode patients to investigate the effectiveness of a low dose of risperidone. In summary, both low (3 mg/day) and high (6 mg/day) doses showed favorable efficacy. Certainly, it is too premature to draw any conclusion from so few subjects. Further studies with greater sample sizes and fixed-dose designs are warranted.

REFERENCES

- Kopala LC, Good KP, Honer WG. Extrapyramidal signs and clinical symptoms in first-episode schizophrenia: response to low-dose risperidone. J Clin Psychopharmacol 1997;17:308–313
- Kontaxakis VP, Havaki-Kontaxaki BJ, Stamouli SS, et al. Optimal risperidone dose in drug-naive, first-episode schizophrenia [letter]. Am J Psychiatry 2000;157:1178–1179
- Emsley RA, McCreadie R, Livingston M, et al. Risperidone in the treatment of first-episode patients with schizophreniform disorder [abstract]. Eur Neuropsychopharmacol 1995;5:350
- Keshavan MS, Schooler NR, Sweeney JA, et al. Research and treatment strategies in first-episode psychoses: the Pittsburgh experience. Br J Psychiatry 1998;172(suppl 33):60–65
- McGorry PD. Recommended haloperidol and risperidone doses in first-episode psychosis [letter with reply]. J Clin Psychiatry 1999;60: 794
- DeQuardo JR. Pharmacologic treatment of first-episode schizophrenia: early intervention is key to outcome. J Clin Psychiatry 1998;59(suppl 19):9–17
- DeQuardo JR. Reply to McGorry PD: Recommended haloperidol and risperidone doses in first-episode psychosis [letter]. J Clin Psychiatry 1999;60:794–795
- Kay SR, Opler LA, Fiszbein A. The Positive and Negative Syndrome Scale (PANSS) Manual. North Tonawanda, NY: Multi-Health System; 1986
- Chouinard G, Ross-Chouinard A, Annable L, et al. The Extrapyramidal Symptom Rating Scale [abstract]. Can J Neurol Sci 1980;7:233
- Scandinavian Society of Psychopharmacology Committee of Clinical Investigations (UKU). The UKU Side Effects Rating Scale: scale for the registration of unwanted effects of psychotropics. Acta Psychiatr Scand 1987;76(334, suppl):81–94
- Lane H-Y, Chang W-H. Clozapine versus risperidone in treatmentrefractory schizophrenia: possible impact of dosing strategies [letter]. J Clin Psychiatry 1999;60:487–488
- 12. Klieser E, Lehmann E, Kinzler E, et al. Randomized, double-blind, controlled trial of risperidone versus clozapine in patients with chronic schizophrenia. J Clin Psychopharmacol 1995;15(suppl 1): 45-51
- Moller HJ, Bauml J, Ferrero F, et al. Risperidone in the treatment of schizophrenia: results of a study of patients from Germany, Austria, and Switzerland. Eur Arch Psychiatry Clin Neurosci 1997;247: 291-296
- Lane H-Y, Chiu W-C, Chou JC-Y, et al. Risperidone in acutely exacerbated schizophrenia: dosing strategies and plasma levels. J Clin Psychiatry 2000;61:209–214
- Love RC, Conley RR, Kelly DL, et al. A dose-outcome analysis of risperidone. J Clin Psychiatry 1999;60:771–775

Hsien-Yuan Lane, M.D., Ph.D. Wen-Ho Chang, M.D. Tzu-Chi General Hospital and Tzu-Chi University Hualien, Taiwan Chih-Chiang Chiu, M.D. Ming-Chyi Huang, M.D. Sue-Hong Lee, B.S. Taipei City Psychiatric Center Taipei, Taiwan Jen-Yeu Chen, M.D. Yu-Li Veteran Hospital Hualien, Taiwan